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Chuangyi Electronic (Kunshan) CO.LTD
JiangSu Province KunShan City YouBi Road 367-1
The following sample(s) was/were submitled and identified by/on behalf of the client as:PVC FILM

SGS Ret No :TJHG1000139-1

Sample Receiving Date :Mar 11.2011
Testing Period :Mar 11 to Mar 17.2011

Test Requested :As specitide by client,to test the specified material for compitance with the European
Standard on Safety of Toys ,EN 71 Part 3 1994 +A1 2000 –Migration of Certain
Elements.

Test method (1)With reference to EN 71 Part 3.1994 + A1 2000 –Migration of Certain Elements
Analysis was performed by lnductively Couplde Argon Plasma –Atomic Emission
Spectrometry(ICP-AES)

Test Results :Please refer to next page

Conclusion :When tested as specified, the specified matenal of the submitted sample complise
with the stated requirements of the European Standard EN 71 Part3 1994 + A1 2000

SGS-CSTC 化学实验室授权签字 SGS-CSTC 化学实验室授权签字

张曜 郝金玉

部门经理 实验室经理

根据客户申请，SGS 出具了此中文报告：英文版本可根据客户要求提供。（The Chinese test report is issued according to the

applicant’s request. The English version is available from SGS if furither needed）
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EN 71 Part3 1994 + A1:2000-Miqration of Certain Element

Elemet
Method

(refer to)
A MDL Limit

Soluble Lead (Pb)

(1)

n.d. 5 90

Soluble Antimony (Sb) n.d. 5 60

Soluble Arsenic (As) n.d. 25 25

Soluble Barium (Be) n.d. 10 1000

Soluble Cadmium (Cd) n.d. 5 75

Soluble Chromium (Cr) n.d. 5 60

Soluble Mercury (Hg) n.d. 6 60

Soluble Sesenlum (Se) n.d. 10 500

Test Part Description:
A beige transprent plastio sheet

Note.(1)mg/kg=-ppm

(2)n.d.=Not detected

(3)MDL=Method Deteation Limit

(4)Results shown are of the adjusted analytical results.
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Sample photo：

TJTC1103345TJTC1103345TJTC1103345TJTC1103345

SGS仅对原报告照片中的样品负责

***报告结束***


